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TEST REPORT
Sample’s name Mark / Brand Laboratory No.
CP-Roof Coat CP. Conpro L51/07041.1
Test Results

Initial surface absorption, ml/m’/s

- at 10 minutes 0

- at 30 minutes 0

- at 60 minutes 0
Customer’s name CP. Conpro Co., Ltd.

Customer’s address 558/30 Moo 12 Bangna-Trad Road, Bangna, Bangkok 10260 Thailand

Sample’s description  white gel

Test date 17 September 2008 - 6 October 2008
Test method BS 1881 : Part 5: 1970
Approved by Reported by
M g-—?éﬂ/ kb’ )‘LW( ’
(Mr. Pradab Sawangsri) (Mr. Kritsad uttipan)
Scientist 8 Scientist 4

This report is only valid for the sample received. The above statement is not intended for advertising purposes and
shall not be reproduced or shall not manifest partially without the written permission of the Department of Science Service.
Department of Science Service, Ministry of Science and Technology
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